
SUSTAINABILITY ASSESSMENT OF W ASTEW A TER TREATMENT PLANTS 

WITH WATER REUSE FOR URBAN AGRICULTURE: A CASE STUDY IN 

HYDERABAD, INDIA 

By 

Leslie Miller 

B.A., Biology, Boston University 2004 

M.Eng., Civil Engineering, University of Colorado Denver 2008 

A thesis submitted to the 

University of Colorado Denver 

in partial fulfillment 

of the requirements for the degree of 

Doctor of Philosophy (Ph.D.) 

College of Engineering and Applied Sciences 

May 2011 



This thesis for the Doctor of Philosophy 

degree by 

Leslie Ann Miller 

has been approved by 

Anu Ramaswarni 

Priyanie Arnerasinghe 

-= ~ - -

Ram Ramaswami 

Joann Silverstein 

~~ 9 / 'U)/f 
Date 



Miller, Leslie A. (Ph.D., College of Engineering and Applied Sciences) 
[...]
agriculture possible. Next, the case study at a WWTP in Hyderabad will be 

discussed. 

Figure 3-3: Musi River in Hyderabad, India near the outfall of Amberpet 
WWTP 

35 



4. Wastewater Treatment Plant Life Cycle Assessment: Nallacheruvu 
WWTP in Hyderabad, India 

4.1 Introduction 

Many developing cities are currently installing centralized wastewater 

treatment plant (WWTP) infrastructure. As discussed in chapter 2, WWTP 

processes can be resource intensive in terms of energy use and energy-related 

greenhouse gases (GHGs), as well as methane (CH4) and nitrous oxide (N20). 

Direct emissions ofN20 and CH4, both potent greenhouse gases, can vary by 

the processes used within the WWTP and subsequent emissions can vary by 

whether the water is reused in agriculture or released to rivers. A life cycle 

assessment (LCA) is needed to quantify the water quality improvements 

achieved with various levels WWTP infrastructure investments that consume 

energy and release GHGs. 

Many life cycle assessments of WWTPs have been done in developed 

countries, e.g. Australia (Foley, Haas et al. 2005), Canada (Sahely, MacLean 

et al. 2006), France and Switzerland (Houillon and 1011iet 2005), Germany 

(Remy and Ruhland 2006), Portugal (Machado, Urbano et al. 2006), Spain 

(Vidal, Poch et al. 2002; Hospido, Moreira et al. 2004; Munoz, Peral et al. 

2007), Sweden (Palme, Lundin et al. 2005), UK (Dixon, Simon et al. 2003), 

and USA (Murray, Horvath et al. 2008; Pitterle 2008). The focus of these 

studies range from process specific to whole plant energy and GHG LCA. In 

general for these developed world LCAs, embodied energy and related GHG 

emissions are low in comparison to the end-use energy and related GHG 

emissions. The only LCA study from the above group to use actual WWTP 

operating data to quantify end-use, embodied, and avoided energy impacts 

was done by Pittlerle (2008). From Pitterle 's work, annual end-use energy for 

36 



a WWTP in Denver, CO, USA, was 2.3Wh/gal (1.3gC02e/gal), while 

embodied energy was 1.7Wh/gal (OAgC02e/gal). A WWTP benchmarking 

study in the US also reported end-use electricity at 1 to 5 Wh/gal (Pitterle 

2008). 

In contrast, for the developing world, there have been very few LCAs of 

WWTPs. Murray et al. published a hybrid-LCA of sewage sludge treatment in 

China, but did not include processes to treat wastewater before or after sludge 

removal (Murray, Horvath et al. 2008). A study for a South-Asian WWTP 

included energy use for construction activities, process operations, and 

materials production, but did not quantify GHG emissions (Khan, Aijun et al. 

2008). For India, the only study on WWTP energy consumption used model 

data to determine energy use for a WWTP serving 2,670 residents of a rural 

Indian village, who generate 39,626 total US gallons wastewater per day. 

They found that the WWTP would use 62.5kWhlday, or approximately 8.5 

kWh/person/year or 0.6 Wh/gallon treated (Devi, Dahiya et al. 2007). When 

compared to the wastewater infrastructure electricity use in chapter 2, which 

ranges from 3 to 10 kWh/person/year, or 0.2 to 5 Wh/gal, the result from Devi 

et al. is realistic. As WWTPs are being implemented in countries like India, 

Brazil, and Colombia, UASB technology is being recommended because they 

cost less and use less energy (Khalil, Sinha et al. 2008; Bdour, Hamdi et al. 

2009). Consequentially, other components, such as N20 and Cf4 process 

emissions, can become very important in life cycle impacts for developing 

countries. 

N20 emissions from wastewater and WWTP are of interest because of their 

high global warming potential (298mtC02e/mtN20) and the high uncertainty 

in their release. N20 is emitted naturally from wastewater due to microbial­

facilitated nitrification and denitrification. WWTPs commonly utilize 

nitrification and denitrification processes to biologically remove nitrogen from 

37 



wastewater. Table 4-1 describes the pathways and conditions by which these 

processes occur. 

Table 4-1 : Denitrification and nitrification pathway description and formation 
ofN20 

Process Optimal Conditions for 
Patlmay 

:\Iicrobes 

Anoxic: DO ideally less 
than 0.2 mg/L 

Denitrification NO)- -.N0 2- -. pH: optimum is 7.0-8.5 (reduction of 
NO)- ) NO-.N2O-.N2 Temperature: 5-30C 

Organic carbon required 

Aerobic: DO ideally 
Nitrification NH)-.NH2OH greater than 1 mg/L 
(oxidation of -.NOH-.NO-. pH: optimum is 7.5 to 8.5 

NH)) N0 2- -.NO)- Temperature: 10-40C 
Low food to organism ratio 

(1): Kampschreur, Temmink et al. 2009 
(2): Thorn and Sorensson 1996 

~10 
Conditions that 

Promote ~10 
formation 

Formation 

Reduction of 
High DO ( I) 

NO to N2, Low pH (2) 
with N20 High Nitrite ( I) 

intennediary LowCODIN 
ratio (I) 

From 
oxidation of Low DO (I) 
NH20H or 

reduction of 
N02- High Nitrite (1) 

In the denitrification step in WWTPs, N20 formation increases with high 

dissolved oxygen, high nitrite concentration, and low CODIN ratio 

(Kampschreur, Temmink et al. 2009). All three of these factors are linked to 

decreased denitrification rates and lead to reduced N20 emission. Wastewater 

pH ofless than 6.8 is also expected to increase N20 formation (Thorn and 

Sorensson 1996), increasing the yield ofN20 , i.e. the percentage ofN2 that is 

N20. This ratio of denitrified nitrate that becomes N20 as compared to that 

which becomes N2 partially determines the amount ofN20 emitted from the 

denitrification process (Beaulieu, Tank et al. 2011). 

In the nitrification step (aerobic oxidation), low dissolved oxygen causes local 

oxygen limitation and an increase in a nitrifier denitrification pathway, in 

which nitrifying bacteria oxidize ammonia (NH3) to nitrite (N02- ), and 

subsequently reduce NO to N20 to N2 (Wrage 2003; Kampschreur, Temmink 

et al. 2009). High nitrite accumulation leads to N20 emissions due to the same 

nitrifier denitrification pathway. 

38 



After wastewater is treated in a WWTP, in the case that effluent is 

subsequently reused in urban agriculture, there are few models describing the 

fate of nitrogen. According to IPCC guidelines, nitrogen released to surface 

water is assumed to be converted to N20 at an emission rate of 0.005 (range 

0.0005-0.25) kg N20-N/kg N. Limited field data and assumptions about 

nitrification and denitrification in riverine systems were used to determine this 

emission factor. These assumptions are that all of the nitrogen is discharged 

with the wastewater and that N20 production in the riverine system is directly 

related to nitrification and denitrification of the nitrogen in the wastewater 

(IPCC 2006). More recently, Beaulieu et al. carried out extensive experiments 

in US rivers to find that 0.75% of dissolved inorganic nitrogen inputs to 

riverine systems was converted to N20 emissions by a combination of 

denitrification and nitrification (Beaulieu, Tank et al. 2011). 

For soil application, the IPCC gives default emission factors for N20 

emissions from managed soils. These range from 0.003 kg N20-N/kg N for 

flooded rice fields to 16 kg N 20-N/kg N for tropical organic crop and 

grassland soils (lPCC 2006). Wastewater reuse in cropped soils is not 

included. Understanding the fate of nitrogen in wastewater reuse for urban 

agriculture will also help in understanding the positive impacts of avoided 

fertilizer. 

Therefore, a WWTP LCA using reported WWTP operations data along with 

modeling impacts external to WWTP is needed for a specific site in India. The 

objective of this study is to carry out a full systems life cycle assessment of 

Nallacheruvu WWTP in Hyderabad, India, including WWTP process 

emissions, end-use energy, embodied energy, and consequential emissions 

from off-site N20 and CH4 when WWTP effluent is reused in urban 

agriculture. 

39 



4.2 Wastewater Treatment Plant Description 

The Nallacheruvu Wastewater Treatment Plant (NWWTP) was commissioned 

by the HMWSSB in 2007 after which it was inaugurated on February 25, 

2009. The influent wastewater to this plant is thought to be domestic and it 

originates from open drains and closed pipes that are connected to the sewer 

network. It is difficult to estimate the service area and households served by 

NWWTP. Because NWWTP is estimated to treat 5% of the total wastewater 

treated in 

Hyderabad (table 

3-2), the total area 

covered by the 

sewer network 

(294 krn2
) was 

scaled down 

proportionally 

(Ministry of Urban Figure 4-1 : Entrance to NWWTP 

Development 

2010). From this calculation, the NWWTP serves approximately 15 square 

kilometers in and around the area of Uppal, Hyderabad. The total amount of 

properties in Hyderabad that are connected to sewers (551,026) (Ministry of 

Urban Development 2010) was also scaled down by the 5% proportion to 

result in 22,796 properties that are served by NWWTP. To estimate the . 

amount of people served by NWWTP, the total population (7,597,058) was 

divided by total properties (2,028,435) in Hyderabad (Ministry of Urban 

Development 2010). Then, the amount of properties that are served by 

NWWTP was multiplied by 3.75 people/property, resulting in 85,377 people. 

The maximum capacity that can be handled by the NWWTP is 8 million 

gallons (US) per day, but actual treatment was as low as 3 MGD in the dry 

40 



season (March-May 2010) and the average annual flow was 5 MGD for the 

first year of operation. 

4.2.1 Physical Description 

The processes at the NWWTP are in the following order (from inflow to 

outflow): coarse screen channel (20mm), pumped to inlet chamber, fine screen 

channel (6mm), detritor tank (settling and grit removal), up flow anaerobic 

sludge blanket reactors (UASB), facultative aerated lagoon, polishing pond, 

chlorination (as needed), and sludge drying. Biogas is collected at the UASB, 

scrubbed for H2S removal, and flared. All data shown in figure 4-2 were 

provided by NWWTP authorities, except the change in chemical oxygen 

demand (COD), biochemical oxygen demand (BOD), and total organic carbon 

(TOC) across the UASB, which were independently measured by the 

researcher. 

/ 
I 

/ 
/ 

\ 
\ 

\ 
I 

I 
/ 

/ 

Figure 4-2: Process flow diagram ofNallacheruvu WWTP. The missing data 
has been requested from NWWTP. (SRT: solids retention time; HRT: 
hydraulic retention time; DT: detention time) 

41 



4.2.2 Energy Recovery 

Biogas is produced and captured at the UASB. At full capacity, this plant is 

expected to generate 512 cubic meters biogas/day, which is expected to 

contain 60-65% methane (310 cubic meters methane/day) (Kumar 2010). In 

the future, power will be generated from a dual fuel genset. The expected 

power generation at full capacity of the plant is 705.6 kWh/day (Kumar 2010). 

Currently, power generation has not been started. Fugitive emissions of 

biogas from the UASB have not been measured. 

Sludge is currently being generated and dried at the plant. At full capacity, 4 

cubic meters grit/day, 12.6 cubic meters wet sludge/day and 6.28 metric tons 

dried sludge/day is expected (Kumar 2010). In the first year, only about 1 mt 

dried sludge/day was being generated (Kumar 2010). The plant had not yet 

decided the fate of the dried sludge, but it is dried and held on-site. 

4.2.3 Process Insight 

The influent wastewater to the NWWTP can be compared to the typical 

composition of high strength (60 gal/capita/day) untreated domestic 

wastewater, given by Metcalf and Eddy (Table 4-2). 

Table 4-2: Typical composition of high strength untreated domestic 
wastewater (Metcalf and Eddy 2003) compared to influent wastewater to 
NWWTP reported from March 2009- March 20 I 0 (Kumar 2010). TBD=to be 
determined. 

Parameter L"ntreated Domestic Waste\\ater Influent WW to ~WWTP 
COD 800 497 
BODs 350 170 
TOC 260 TBD 
Total Nitrogen 70 TBD 

Ammonia 45 24 
Nitrate 0 28 
Nitrite 0 TBD 
Organic 25 TBD 

Fecal Coliform 10' -1 O~ 6* 10' 
TSS 85 353 
VSS 315 128 

42 



4.2.3.1 Sewerage System 

The dissolved oxygen in the influent wastewater to NWWTP (1.9 mg/L) 

suggests that the sewerage system is an aerobic environment. This is expected 

as the network of open drains and closed pipes is cascading, turbulent flow, 
-

which introduces oxygen into the wastewater. The high nitrate (N03 ) in this 

influent water may result from a combination of: nitrification occurring in the 

aerobic environment within the sewerage system, runoff from agriculture, and 

industrial effluents. Some nitrification is evident in the lower amount of 

ammonium (NH/ ) and higher amount ofN03- (table 4-2), and is expected 

due to the optimal pH, DO, and temperature (table 4-1). However, the short 

retention time may hinder a large amount of nitrification. 

Ammonification, or the conversion of organic nitrogen (NH2) to NH3 or NH4 +, 

is also occurring within sewers. Biodegradable soluble organic nitrogen, a 

major component (90-95%) of total organic nitrogen, is converted to NH4 + 

when the pH is lower than the pKa (9.25), as is seen in NWWTP influent. At 

pH higher than pKa, biodegradable soluble organic nitrogen is expected to be 

converted to NH3 and lost as a gas (Metcalf and Eddy 2003). 

4.2.3.2 Screens and Detritor Tank 

The screens remove some solids and provide more aeration. The settling in the 

detritor tank removes more solids and insoluble particulate organic nitrogen. 

The DO is expected to decrease here and the water is expected to start 

approaching an anoxic environment. Also, settling is expected to remove 

some portion of fecal coliforms and nematode eggs (George, Crop et al. 

2002). 

4.2.3.3 Upflow Anaerobic Sludge Blanket 

Microbes in the wastewater use organic carbon as their food source and prefer 

to use oxygen as an electron acceptor until the DO is below 0.2 mg/L. Then, 

the microbes are forced to use N03 ) as an electron acceptor. N03 is expected 

43 



to be reduced as shown in table 4-1. Denitrification causes the pH to increase, 

and may result in a deprotonation ofNH4 + to NH3 and resulting loss ofNH3 

gas. N20 yield (percentage of denitrification) is expected to decrease to 

undetectable levels (~O) when pH is higher than 6.5 to 7 (Thorn and 

Sorensson 1996). Finally, organic nitrogen is not expected to change much 

due to UASB processes (Arceivala and Asolekar 2007) 

4.2.3.4 Facultative Aerated Lagoon 

The aerobic environment allows for more extensive nitrification as conditions 

are optimal for nitrifiers to oxidize NH/ to N03 - . In the earlier part of the 

basin, heterotrophic organisms feed on organic matter and consume oxygen, 

while nitrifiers grow in the later part where little organic matter is present and 

there is less competition for oxygen. Nitrite is not expected to accumulate at 

any point in the WWTP, and if it did, it would mean that toxic conditions have 

killed the necessary microbes (Novotny 2006). BOD, COD, and TOC should 

all decrease due to the cascading aeration. However, at NWWTP, the 

detention time of 1 day may be too low for significant nitrification. We have 

requested two sets of in-plant measurements to verify this. 

4.2.3.5 Polishing Pond 

The final step for NWWTP is often the polishing pond. Removal of additional 

BOD, COD, TOC, nutrients as well as fecal colifonns and nematode eggs is 

expected here through settling (Spellman 2009). A chlorination bed follows 

but is not often used. 

4.2.4 NWWTP Performance Data from HMWSSB 

The perfonnance data provided by the Hyderabad Municipal Water Supply 

and Sewerage Board was averaged for one year (March 2009-March 2010) 

and is shown in table 4-3. 

44 



Table 4-3: NWWTP measured parameters and treatment efficiencies for 
March 2009- March 2010 201 

MIIlIImII 

10,000 

The average effluent discharges at NWWTP are reported to meet disposal 

standards set by the Indian Central Pollution Control Board. Chlorination is 